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TEST REPORT DECLARATION

Applicant : Mad Catz Interactive Asia Limited
Manufacturer : Berway Technology Ltd.

EUT Description Lynx Wireless Controller For PS2

(A) MODEL NO.  : 8246B
(B) SERIAL NO.  : F2004030801

(C) POWER SUPPLY : DC6V

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C Aug 2003.

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device.  The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. isassumed full responsibility for the accuracy and completeness of

thesetests. Also, thisreport shows that the Equipment Under Test (EUT) isto be
technically compliant with the FCC requirements.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

This report must not be used by the applicant to claim product endorsement by NVLAP or
any agency of the U.S. Government.

Date of Test : Feb. 17~Mar. 08, 2004

Prepared by : Taw Do

Jane Dai / Assistant

Reviewer : v/p/kf VQM /

& THNRIMN &8
Andix Techuology (Shenzhen) Co., Lad,
EMC SMa&4n ¥

om0 D
Signature: /< /’ﬂj

Alcx Deng / Assistant Mafidger

Approved & Authorized Signer :

Name of the Representative of the Responsible Party :

Signature :
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

Description : Lynx Wireless Controller For PS2
Model Number . 8246B
Applicant :  Mad Catz Interactive Asia Limited

Unit 1717-19, 17/F., Grand Central Plaza,
Tower 2, 138 Shatin Rural Committee Road,
Shatin, N.T., Hong Kong

Manufacturer . Berway Technology Ltd.
Unit 1801-02, 18/F., N0.88 Kwal Cheong Road,
Kwai Chung, N.T., Hong Kong

Date of Test : Feb. 17~-Mar. 08, 2004

1.2.Tested Supporting System Details

PS2 : Manufacturer: SONY
M/N: SCPH-39004

Host . Manufacturer: Berway
M/N: 8246B

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041
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1.3.Test Facility
Site Description
3m Anechoic Chamber Certificated by FCC, USA
Aug. 15, 2003
EMC Lab. Certificated by DATech, German
Feb. 02, 2004
Certificated by NVLAP, USA
NVLAP Code: 200372-0
Mar. 31, 2003
Name of Firm ; Audix Technology (Shenzhen) Co., Ltd.
Site Location : No. 6, Ke Feng Rd., 52 Block,
Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China
1.4.Test Uncertainty
Conducted Emission Uncertainty = + 2.66dB
Radiated Emission Uncertainty = + 4.26dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041
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2. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (f) of FCC Part 15 section 15.247, Tests to demonstrate compliance
with the conducted limits are not required for devices which only employ battery power for
operation and which do not operate from the AC power lines or contain provisions for
operation while connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041
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3. RADIATED EMISSION TEST
3.1.Test Equipment
The following test equipments are used during the radiated emission test:
3.1.1.For Anechoic Chamber
Item |Equipment Manufacturer Model No. |Seria No. Last Cal. |Cal.
Interval
EMI Spectrum |[HP 85422E 3625A00181 [May.31, 03 |1 Year
1 Test Receiver  |Rohde & Schwarz|ESVS10  (834468/011 |[May.31, 03 |1 Year
2. Amplifier HP 8447D 2944A07794 |Sep.18, 03 (/2 Year
3. Bilog Antenna  |Schaffner CBL6111C (2598 Jan. 13,04 |1 Year
4, PC N/A 586ATX3 |N/A N/A N/A
5. Printer HP Laserjet6P |SGCF019673 |N/A N/A
6. RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 [Feb.01, 04 |1/2 Year
7. RF Cable MIYAZAKI 5D-2W 3# Chamber No.2 [Feb.01, 04 |1/2 Year
8. RF Cable FUJKURA RG-55/U  [3# Chamber No.3 [Feb.01, 04 [1/2 Year
9. RF Cable FUJKURA RG-55/U  [3# Chamber No.4 [Feb.01, 04 [1/2 Year
10. |Coaxial Switch |Anritsu MP59B M73989 Nov.28, 03 |1/2 Year
11. |Spectrum Agilent E4407B MY 41440292 |Mar.28, 03 |1 Year
12. |Amp HP 8449B 3008A00863 |[May.31,03|1 Year
13. |Antenna EMCO 3115 9607-4877 Dec. 04, 02(1.5 Year

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

AC Mains

47

pPS2

Host

EUT

(EUT: Lynx Wireless Controller For P2)
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3.2.2.In Anechoic Chamber
ANTENNA TOWER

ANTENNA ELEVATION VARIESFROM 1 TO 4 METERS

|
——3METERS ———|

EUT
TURN TABLE| %8 M%TERS
GROUND PLANE
3.3.Radiated Emission Limit
FREQUENCY DISTANCE FIELD STRENGTHSLIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 435
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)
Remark : (1) Emission level (dB)uV =20 log Emission level pvV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

3.4.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

3.4.1.Lynx Wireless Controller For PS2 (EUT)

Model Number . 8246B
Serial Number : F2004030801
Manufacturer . Berway Technology Ltd.

3.4.2.Support Equipment :  As Tested Supporting System Detail, in Section 1.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041
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3.5.0perating Condition of EUT

1. Setupthe EUT asshownin Section 3.2..
2. Letthe EUT work in test mode (Device CHO Tx/Device CH39 Tx/
Device CH79 Tx/ Device CHO Rx/Device CH39 Rx/Device CH79 Rx) and test it.

3.6.Test Procedure

EUT and its simulators are placed on aturn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT isset 3
meters away from the receiving antenna, which is mounted on a antennatower. The
antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Broadband antenna (calibrated bilog antenna) is used as
receiving antenna.  Both horizontal and vertical polarization of the antenna are set on
test.

The bandwidth of the EMI test receiver (R& S ESV S20) is set at 120KHz.
The frequency range from 30MHz to 24.44GHz is checked.
The test mode (Device CHO Tx/Device CH39 Tx/Device CH79 Tx/Device CHO Rx/

Device CH39 Rx/Device CH79 Rx) istested in Anechoic Chamber, and all the
scanning waveforms are attached in Appendix I.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041



FCC ID: P25BWMC8246C5103C

page 3-4
3.7.Radiated Emission Test Result
PASS.
The frequency range from 30MHz to 1000MHz is investigated.
Please see the following pages.
Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Lynx Wireless Controller For Humidity : 56%
PS2
Model No. 8246B TestMode :  Device CHO Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
65.890 4.43 1.59 13.05 19.07 -20.93  40.00
135.730 11.50 2.35 10.78 24.63 -18.87 43.50
193.930 9.32 291 14.88 27.11 -16.39 43.50
371440 15.80 4.37 8.49 28.67 -17.33  46.00
560.590 19.34 6.18 2.59 28.11 -17.89 46.00
799.210 21.54 7.04 3.58 32.17 -13.83  46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° wasthetable front facing the antenna. Degreeis calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Lynx Wireless Controller For Humidity : 56%
pPS2
Model No. 8246B TestMode :  Device CHO Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Vertical Vertica Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
65.890 9.63 1.59 12.03 23.26 -16.74  40.00
193930 9.58 291 14.76 27.25 -16.25 4350
501.420 18.87 5.56 3.18 27.61 -18.39  46.00
618.790 19.69 6.45 1.76 27.90 -18.10  46.00
780.780 21.53 7.20 2.26 30.99 -1501  46.00
889.420 23.54 7.44 4.44 35.41 -10.59  46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° wasthetable front facing the antenna. Degreeis calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT : Lynx Wireless Controller For Humidity : 56%
pPS2
Model No. 8246B TestMode : DeviceCH39 Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
193.930 9.32 291 11.15 23.68 -19.82 43.50
252130 12.63 341 10.05 26.09 -19.91 46.00
371440 15.80 4.37 7.86 28.04 -1796  46.00
546.040 18.53 6.12 5.57 30.22 -15.78  46.00
816.670 2161 7.14 3.58 32.32 -13.68  46.00
934.040 23.07 7.81 4.51 35.39 -10.61 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 934.040MHz with corrected signal
level of 35.39dBuV/m(Limit is 46.00 dBuV/m) when the antenna was at
horizontal polarization and at 1.1m high and the turn tablewasat 0 ° .
4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT : Lynx Wireless Controller For Humidity : 56%
pPS2
Model No. 8246B TestMode : DeviceCH39 Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Vertical Vertica Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
65.890 9.63 1.59 12.21 23.44 -16.56  40.00
109.540 11.94 2.09 9.89 23.92 -1958 4350
193930 9.58 291 16.91 29.40 -14.10 4350
556.710 20.37 6.10 2.79 29.26 -16.75  46.00
827.340 2251 7.35 357 33.44 -1256  46.00
934.040 24.12 7.81 3.96 35.89 -10.11  46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 934.040MHz with corrected signal
level of 35.89dBuV/m(Limit is 46.00 dBuV/m) when the antenna was at
vertical polarization and at 1.1m high and the turn tablewasat 0 ° .
4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Lynx Wireless Controller For Humidity : 56%
PS2
Model No. 82468 Test Mode : Device CH79 Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
65.890 4.43 1.59 12.89 18.91 -21.09 40.00
193.930 9.32 291 15.87 28.10 -15.40 43.50
341.370 15.39 4.17 5.75 25.31 -20.69 46.00
539.250 18.16 6.08 2.65 26.89 -19.11 46.00
679.900 19.75 6.58 3.14 29.47 -16.53 46.00
880.690 22.15 7.44 2.77 32.37 -13.63 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° wasthetable front facing the antenna. Degreeis calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Lynx Wireless Controller For  Humidity : 56%
pPS2
Model No. 8246B TestMode : DeviceCH79 Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Vertical Vertica Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
65.800 9.63 1.59 13.02 24.25 -15.75  40.00
193930 958 291 15.02 27.51 -1599 4350
426.730 16.81 4.76 3.52 25.08 -20.92  46.00
551.860 20.41 6.05 3.00 29.46 -16.54  46.00
765.260 21.37 7.02 3.14 31.54 -14.46  46.00
905.910 23.60 7.70 3.27 34.57 -11.43  46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° wasthetable front facing the antenna. Degreeis calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Lynx Wireless Controller For  Humidity : 56%
pPS2
Model No. 8246B Test Mode Device CHO Rx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
30.970 15.92 1.06 5.31 22.29 -17.71 40.00
179.380 9.62 281 14.16 26.60 -16.90 4350
193.930 9.32 291 16.89 29.12 -14.38 4350
313.240 13.83 3.93 8.44 26.20 -19.80  46.00
578.050 19.17 6.16 4.74 30.07 -1593  46.00
693.480 20.45 6.54 6.01 33.00 -13.00  46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° wasthetable front facing the antenna. Degreeis calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Lynx Wireless Controller For  Humidity : 56%
PS2
Model No. 8246B TestMode : Device CHORx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Vertical Vertica Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
31.940 1350 1.08 344 18.03 -21.97  40.00
66.860  9.97 1.60 11.40 22.97 -17.03  40.00
193930 9.58 291 14.07 26.56 -16.94 4350
437.400 16.85 4.96 4.78 26.59 -19.41  46.00
626.550 19.62 6.17 1.54 27.33 -18.67  46.00
836.070 23.02 7.15 3.97 34.13 -11.87  46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° wasthetable front facing the antenna. Degreeis calculated from 0 °

clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Lynx Wireless Controller For  Humidity : 56%
pPS2
Model No. 8246B TestMode :  Device CH39 Rx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
30.970 15.92 1.06 5.31 22.29 -17.71 40.00
179.380 9.62 281 14.16 26.60 -16.90 4350
193.930 9.32 291 16.89 29.12 -14.38 4350
313.240 13.83 3.93 8.44 26.20 -19.80  46.00
578.050 19.17 6.16 4.74 30.07 -1593  46.00
693.480 20.45 6.54 6.01 33.00 -13.00  46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° wasthetable front facing the antenna. Degreeis calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041



FCC ID: P25BWMC8246C5103C

page 3-13
Date of Test : Mar. 08, 2004 Temperature : 24°C
EUT : Lynx Wireless Controller For  Humidity : 56%
PS2
Model No. 8246B TestMode : Device CH39 Rx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Vertical Vertica Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
31.940 1350 1.08 344 18.03 -21.97  40.00
65.890 9.63 1.59 13.06 24.29 -15.71  40.00
193930 9.58 291 14.07 26.56 -16.94 4350
562.530 20.05 6.13 248 28.66 -17.34  46.00
752.650 21.32 6.86 2.05 30.23 -15.77  46.00
918.520 23.73 7.67 3.15 34.55 -11.45  46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° wasthetable front facing the antenna. Degreeis calculated from 0 °

clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT : Lynx Wireless Controller For  Humidity : 56%
pPS2
Model No. 8246B TestMode : Device CH79 Rx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
31.940 15.37 1.08 4.95 21.40 -18.60  40.00
179.380 9.62 281 14.16 26.60 -16.90 4350
193.930 9.32 291 16.89 29.12 -14.38 4350
313.240 13.83 3.93 8.44 26.20 -19.80  46.00
577.080 19.17 6.16 6.30 31.63 -14.37 46.00
693.480 20.45 6.54 6.01 33.00 -13.00  46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 693.480MHz with corrected signal
level of 33.00dBpV/m(Limit is 46.00 dBuV/m) when the antenna was at
horizontal polarization and at 1.2m high and the turn tablewas at 180 ° .
4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT : Lynx Wireless Controller For  Humidity : 56%
PS2
Model No. 8246B Test Mode : Device CH79 Rx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel Over Limits
Factor Loss Vertical Vertical Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
65.890 9.63 1.59 13.06 24.29 -15.71 40.00
145430 11.54 2.49 597 20.00 -2350 4350
193.930 9.58 291 14.07 26.56 -16.94 4350
439.340 16.88 4.91 5.90 27.69 -18.31 46.00
567.380 19.76 6.13 4.02 29.91 -16.10  46.00
838.010 23.09 7.30 3.97 34.36 -11.64  46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 838.010MHz with corrected signal
level of 34.36dBuV/m(Limit is 46.00 dBuV/m) when the antenna was at
vertical polarization and at 1.2m high and the turn tablewasat 0 ° .
4.0 ° wasthetable front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer: &/&L 7/\‘)‘“""’ j/
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Date of Test : Feb. 20, 2004 Temperature : 23C
EUT Lynx Wireless Controller For PS2  Humidity : 54%
Model No. 8246B Test Mode Device CHO Tx
Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Over Limits Remark

Factor Loss  Horizontal Level Limits
MHz dB dB dBuvV Horizontal dB  dBuv/m
dBuVvV/m
4804.230 33.00 4.62 1.58 39.20 -1480 54.00 Average
7206.300 34.66 5.90 3.74 44.30 -9.70 54.00 Average
4804.230 33.00 4.62 1.88 39.50 -3450 74.00 Peak
7206.300 34.66 5.90 3.74 44.30 -29.70 44.00 Peak

Frequency Antenna

Cable Meter Reading Emission Level Over  Limits Remark

Factor Loss Vertica Verticd Limits
MHz dB dB dBuvV dBuV/m dB  dBuV/m
4804.230 33.00 4.62 1.78 39.40 -14.60 54.00 Average
7206.300 34.66 5.90 2.53 43.09 -10.91 54.00 Average
4804.230 33.00 4.62 1.88 39.50 -34.50 74.00 Peak
7206.300 34.66 5.90 2.73 43.29 -30.71  74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW isset at IMHz and VBW is set at IMHz.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041



FCC ID: P25BWMC8246C5103C

page 3-17
Date of Test : Feb. 20, 2004 Temperature : 23C
EUT : Lynx Wireless Controller For PS2  Humidity : 54%
Model No. 8246B Test Mode Device CH39 Tx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Over Limits Remark

Factor Loss  Horizontal Level Limits
MHz dB dB dBuvV Horizontal dB  dBuv/m
dBuVvV/m
4882.120 33.10 4.69 7.23 45.02 -898 54.00 Average
7323.030 34.76 5.97 2.33 43.06 -10.94 54.00 Average
4882.120 33.10 4.69 10.01 47.80 -26.20 74.00 Peak
7323.030 34.76 5.97 5.02 45.75 -28.25 44.00 Peak

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor Loss Vertica Verticd Limits
MHz dB dB dBuvV dBuV/m dB  dBuV/m
4882.120 33.10 4.69 2.27 40.06 -13.94 54.00 Average
7323.030 34.76 5.97 0.52 41.25 -12.75 54.00 Average
4882.120 33.10 4.69 3.71 41.50 -32.50 74.00 Peak
7323.030 34.76 5.97 2.07 42.80 -31.20 74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW isset at IMHz and VBW is set at IMHz.

Reviewer: &/&L 7/\‘)‘“""’ j/
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Date of Test : Feb. 20, 2004 Temperature : 23C
EUT : Lynx Wireless Controller For PS2  Humidity : 54%
Model No. 8246B Test Mode Device CH79 Tx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Over Limits Remark

Factor Loss  Horizontal Level Limits
MHz dB dB dBuvV Horizontal dB  dBuv/m
dBuVvV/m
4962.110 33.17 474 7.99 45.90 -8.10 54.00 Average
7443.000 34.85 6.03 3.82 44.70 -9.30 54.00 Average
4962.110 33.17 4.74 10.34 48.25 -25.75 74.00 Peak
7443.000 34.85 6.03 6.62 47.50 -26.50 44.00 Peak

Frequency Antenna Cable Meter Reading Emission Level Over  Limits Remark

Factor Loss Vertica Verticd Limits
MHz dB dB dBuvV dBuV/m dB  dBuV/m
4962.110 33.17 474 8.39 46.30 -7.70 54.00 Average
7443.000 34.85 6.03 4.22 45.10 -8.90 54.00 Average
4962.110 33.17 4.74 10.34 48.25 -25.75 74.00 Peak
7443.000 34.85 6.03 5.62 46.50 -27.50  74.00 Peak

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW isset at IMHz and VBW is set at IMHz.

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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y Shenzhen Science & Tnd., Park
Tel: 0755-26639485~7
Al , Y (SHENZHEN) CO., LTD Fax: 0755-26632877 o
Data#: 55 File#: Mad Catz.,EMI Date: 2004-03-08 Time: (09:50:09
ml_uﬂfd_(diu‘-fmﬂ _ _
FCC(PART 133
I M.
m l I |
| .
3 4 -5 |
2
1
!
|
0 . _ . . N
30 &0 100 on 500 1600
Freguency (WHz)
AUDIX TECHNOLOGY (SHENTHEN) CO., LTD. (3# Chamber)
Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR HORTZONTAT,

FuT : Lvnx Wireless Controller for PS2
M/N : B246B
Power : DOBVIBattery)
Test Fnagineer: Richzhv
Comment. r Temp:24''C Humi:56%
Memo : Device CHD Tx
Page: 1
Tamit Over Read Cable Probe
Freg Level Tina Timit TLevel Loss Factor
MHz dBuV/m dBuv/m dB  dBuv dB dB
1 #5.890 19.07 40.00 -20.93 13.05 1.59 4.43
2 135,730 24.63 43.50 =1R8.87 10.78 2.35 11.50
3 163.930 27.11 43.50 -16.39 14.88 2.91 G.32
4 371.440 28.67 46.00 =-17.33 8.49% 4.37 15.80
5 he.5h90 28.11 46.00 -17.89 2.58 6.18 16.34
6 769,210 32.17 4¢.00 -13,83 3.58 7.04 21.54
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Shenzhen Science & Tnd. Park

Tel: 0755-26639495~7
co.. 1Th Fax: 0755-26632877
Data#: 34 File#: Mad Catz.EMI Date: 2004-03-08 Time: 09%:4%:44
m[l-wﬂ_(ﬂ_hm,,_
HH:PAWTTEB;
6dp
I
40 ! |
‘ I i B
2 4
1
. .
30 50 100 P11} 00 1000

AUDLX TECHNOLOGY (SHENEHEN) €O, LTD. (3# Chamber)

Trace:
Condition: FCC
[EAONN :
M/N
Power :
Test Fngineear:
Comment
Memo
Frea
MHz
1 h5.89(
2 193.930
3 5071.420
4 6£18.780
5 780.780
6 889.420

Ref Trace:

PART 15R 3m 2598FACTOR VERTTCAL

Twvnx Wireless Controller for PS2
8246R

NCeViBattery)

Richzhv

Temn:24''C Humi:56%

Device CHO Tx

Page: 1
Tiimit QOvear Read Cable FProbe

Tevel Line Timit Tevel Loss Factor

dBuV/m dBuV/m dB dBuv dB dB
23.26 40.00 =16.74 12.03 1.59 9.63
27.25 43.50 -16.25 14.76 2.91 9.58
27.61 46.00 -18,39 3.18 5.56 18.87
27.90 46.00 -18.10 1.76 6.45 19.69
30.99 46.00 -15.01 2.26 7.20 21.83
35.41 46.00 -10.59 4.44 7.44 23,54
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© Shenzhen Science & Tnd. Park
Tal: (07h5-26639495~7
ALl : Y (SHENZHEN) CO.,. TTD Fax: 0755-26632877
Data#: 38 File#: Mad Catz.EMI Date: 2004-02-20 Time: 22:46:42
wl-ﬂ(ﬂiu‘ﬁm]
FCC|PART|158 |
5
| | :
40
i
I : B
, 3 ;
1
) § - .
3 A0 100 00 S0 1000
Freguency (WHz)
AUDIY TECHNOLOGY (SHENTHEN) CO., LTB. ¢# Chambhe)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2598FACTOR HORIZONTAT,
FIIT : Tbwnx Wireless Contrcller for PS2
M/N : B746B
Power 1 DCeVIRattery)
Test Fngineer: Richzhy
Comment : Temn:24''C Humi: 56%
Memo : Device CH39 Tx
: AntPos:1.1m TablePos: 0’
Page: 1
Timit Over Read Cable Probhe -
Frea Tevel Tine Timit Tevel Toss Factor
MHz dBuV/m dBuvV/m dB dBuV dB dB
1 193.930 23.68 43.50 -19.82 11.45 2,91 9.32
2 252.130 26.09 46.00 -19.91 10.05 3.4 12.63
3 371.440 28.04 46.00 -17.96 7.86 4.37 15.80
4 546.040 30.722 46.00 -15.78 5.57 6.12  18.53
5 816.670 32.37 46.00 -13.68 3.5R8 T.14 21,61
6 934.040 35.39 46.00 —10.61_ 4,51 7.81 23.07
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0755-266394095~7

® Shenzhen Science & Tnd. Park
Tel
All y P (SHENZHEN) CQ., TLTD Fax:

0755-26632877

Datatt: 39 Filef#: Mad Catz.EMI Date: 2004-02-20 Time: 22:47:04
" Levd (dBu¥in)
FCCIPART|1588B
8
[ ' "
40 T -
.- i 5 b
a 4
1 2
0 " . 4
30 5D 100 0 500 1000
Frequency (WH)
AUDIX TECHNOLOGY (SHENTHEN) CO., LTD. (3% Chamba)
Trace: Ref Trace:
Condition: FEC PART 15B 3m 2598FACTOR VERTICAT.
FUT ¢+ Twwnx Wireless Controller for PS2
M/N : BZ46R
Power : DCOViBattery)
Test Fnagineer: Richzhv
Comment r Temn:24''C Humi:56%
Mamano : Device (CH39 Tx
: AntPos:l.1lm TablePos:0'
Page: 1

Tiimit Over Read Cable

Frea Level Tvine Timit Level Loss

MHz dBuV/m dBuvV/m dB  dBuV dB
1 G5.890 23.44 40.00 -16.56 12.21 1.59
7 109.540 23.92 43.50 -19.588 g.89 2.09
3 193,930 29.40 43.50 -14.10 16,91 2.91
4 5R6.710 29.26 46.00 -16.75 2.79 6£.10
5 827.340 33.44 46.00 -17.5%8 3.57 7.35
6 934,040 35.89 46,00 -10.11 3.96 7.81

Prabe
Factor

24

dB

.63
1.
.h8
20.
22
.12

94

37
51
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® ’ Shenzhen Science & Tnd. E”ark
Tel: 0755-26639405~7
A : Y _(SHENZHEN) €O, 1.TD _ Fax: 0755-26632877
Data#: 53 File#: Mad Catz.EMI Date: 2004-03~08 Time: 09:49:19%
wLwﬂ!ﬂ_B‘uV@l_ . . .
FCCIPART 1B
&
Al
] ' 1
40 |
i
- b i
= 3 L1y
1
30 1] 100 o S0 1000
‘ Ereuency (MHz)
AUDIX TECHHNOL OGY (SHENTHEN) CO., LTD. 3# Chambe)
Trace: Ref Trace:
Condition: FCC PA‘RT 15B 3m 2R98FACTOR HORTZONTAT,
UT : Twwnx  Wireless Controller for P32
M /N + B8246B
Power : DCe&ViRattery)
Test Fnaineer: Richzhv
Commeant. : Temn:24''C Humi:56%
Memo + Device CH79 Tx

Page: 1
T.imit Over Read Cable Prohe :
Frea Tevel Line TLimit Level Toss Factor

MHz dBuV/m dBuV/m dB dBuv dB dB
1 65.890 18.91 40.00 =-21.09 12.89 1.59 4.43
7 193.930 2&.10 43.50 -15.40 15.87 2.91 9.32
3 341,370 25.31 46.00 =-20.69 5.75% 4,17 15h.38
4 539.250 26.89 46.00 -19.11 2.65 6.08 18.1e
5 679.200 29.47 46.00 -16.53 3.14 6.8 19.75
14 880.690 32.37 46.00 -13.63 2.77 T.44  22.15
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@ Shenzhen Science & Tnd. Park
Tel: 0755-26639495~7
AU MEY” (SHENZHEN) CO_,_T.TD Fax: 0755-26632877
Data#: 52 File#: Mad Catz.EMI Date: 2004-03-08 Time: 09:48:54

¢ Levd (dBuVin)

FCC|PARY 133

ok I ] X
: | ]
2 4 3
1 3
U4 50 100 200 500 1000
Frequency (MHz)
AUDLY TECHNOLOGY (SHENTHEN) C 0., LTD. (3% Chambea)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 25H98FACTOR VERTICAT
R : Townx  Wireless Controller for PS2
M/ : f246R
Power : DC6V(Battery)
Test Fnaineer: Richzhwv
Commeant. : Temn:24''C Humi:56%
Memo : Device CH79 Tx
Page: 1
Limit Over Read Cable Probe
Frea Tevel Tine Timit Level Loss Factor
MHz dBuv/m dBuv/m dB  dBuv dB dR
i 65.890 24.25 40.00 -15.7% 13.02 1.59 9.63
7 193.930 27.51 43.50 -15.99 15.02 2.91 9.58
3 426.730 75.08 46.00 -20.97 3.52 4.76 16.81
4 5R1.860 28.46 46.00 =-16.54 3.00 .05 20,41
5 765.260 31.54 46.00 ~14.46 3.14 7.02 21.37
- B 905.91C¢ 34.57 46,00 -11.43 3.27 7.70 23.60
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Shenzhen Science & Tnd. Park
AUDIX Tel: (0755-26639495~7
{SHENZHEN) [ole) , LTD Fax: 0755"26632877

Data#: 36 File#: Mad Catz.EMI Date: 2004-03-08 Time: 09:50:34
Levd (ABuWim)
&0 — .
FCC|PART 133ww
E i
40 I
[ !
a 5
< ¥
!
. 1 _ dog
20 50 100 200 500 1000
Frequency (WHz)

AUBIX TECHNOLOGY (SHENTHEN) CO., LID. (3% Chambe)

Trace:

Condidt1
FUT
M/N
Power

are

FCC

Test Fnaineer:

Comment
Memo

30.
179.
193.

313

8.

693

Frea
MHz

370
380
930
240
050
. 480

Ref Trace:

PART 1HB 3m 2548FACTOR HORTZONTAT,
Twnx Wireless Controller for P82

82468

NCeEVIRattery)

Richzhv

Temp: 24117 Humi:56%

Device CHO Rx

Page: 1

Tamit Qver Read Cable Probe

Teveal Tine TLimit Leve] T.oss Faactor

dBuv/m dBuV/m dB dBuVv dB dB
272.29 40.00 -17.71 5.31 1.06 . 15.92

76.60 43.50 -16.90 14.16 2.8 9.62

29.12 43.50 -74.38 16.89 2.91 9,32

26.720 46.00 -19.80 §.44 3,93 13.83

30.07 46.00 -15.83 4,74 6.16 19.17

33.00 4¢.00 -13.00 6.01 §.54 20.45
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Shenzhen Science & Ind. Park
AUDIX Tel: 0755-26639495~7
(SHENZHEN)_CO _,_ T.TD Fax: 0755-26632877 i
Data#: 57 File#: Mad Catz.EMI Date: 2004-03-08 Time: 09%:50:59
EHLQWﬂﬁEMWWM
i —
I
FCC PART 158
648l
| ’ W
40 ] :
] Bl
K ) 5
2
1
0 ] . o - .
30 3 1] - 100 200 500 1000
Fregquency (WHz)
AVDIX TECHNOLOGY (SHENEHEN) U0, LTD. (3# Chambea) -
Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR VERTTCAT.

ROT : Lvnx Wireless Contreller for PS2
M/N : BP46R '
Power @ NDCEVIiBattery)
Test Fnoineer: Richzhw
Comment: : Temn:24"'C Humi:56%
Memo : Device CHO "Rx
Page: 1
Timit Over Read Cahle Probe
Frea Tevel Line Limit Lewvel Twoss Factor
MHz dBuV/m dBuV/m dB  dBuv dB dB
1 31.940 18.03 40.00 -21.97 3.44 1.08 13.50
7 66.860 272.97 40.00 -17.03 11.40 1.60 9.97
3 193.930 26.56 43.50 -16.94 14.07 2.91 9.58
4 437,400 26.59 46.00 ~19.41 4._.78 4.96 16.85
5 626.050 27.33 46.00 -18.67 1.54 6.17 19.62
6 836.070 34.13 46.00 ~11,87 3,97 7.15 23.02
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Shenzhen Science & Tnd. Park
Tel: 0755-26639455~7
Fax: 0755-26632877

Dataff: 58 File#: Mad Catz.EMI Date: 2004-03-08 Time: 09:51:28
$H_Lﬂ(@u‘-fm
FCC|PART14B |
1 "
407 ! I
| :
7 5
& 4 i
1
ij _ _ _ ;
30 ] 100 200 500 1000
Fregquency (WHz)

AUDIX TECHNOLOGY (SHENTHEN) (0., LTD. (3% Chambaer)

Trace:
Condition: FCC
FUT :
M /N
Power :
Test Fnagineer:
Comment
Memo
Frea
MHz
1 30.970
? 179.380
3 193,830
4 313.240
5 578.050
2 ©93.480

Ref Trace:

PART 15B 3m Z2598FACTOR HORTZONTAT,
Controller for PS2

T.wnx

Bo46R
DCEV(Rattery)

Richzhv

Temn:24''C
Device

Tevel

Wireless

CH39

Laimit
Tine

dBuV/m dBuv/m

22.
26.
29.
26.
30.
33.

29
60
12
20
07
G0

40.
43.
43.
16.
46.
46.

0
50
50
00
nn
00

Humi:56%

Rx

Qver
Limit

=17,

-16

-19

dB

71

. 90
=14,

38

.80
~15.
~-13.

93
00

Page: 1
Read Cable Probe
Level TLoss Factor
dBuV dB dB
5.31 1.06 15.92
14.186 2.81 9.62
16.89 2.91 9.32
8.44 3.93 13.83
4.74 6.16 18.17
6.01 6.54 20.45
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: @ Shenzhen Science § Thd.-Eark
Tel: 0755~-26639495~7
Al : WY (SHENZEEN) CO., LTD Fax: 0755-26632877 -
Data#: 59 File#: Mad Catz.EMI Date: 2004-03-08 Time: 09:51:51
SnLEﬂlﬁﬂﬁﬂ@mlﬁ,
|
FCCIPART 5B |
6dp].
i | | i
40 i
i | B
i 4 5
“ J
3
0 . . L
E{1] 50 100 : 111 00 1000
' Frequency (MHz)
AUDIE TECHNOLOGY (SHENEHEN) CO., LTD. (3% Chamber)
Trace; _ Ref Trace:
Condition: FCC PART 15R 3m 2598FACTOR VERTICAT
R : Twvnx Wireless Controller for P52
M/N : 87468
Power : DAV (Battery)
Test Fnaineer: Richrzhv
Comment: : Temn:24''C Humi: 56%
Memo : Device CH39 Rx
Page: 1
Tiimit Qver Read Cable Praobe
Freag TLevel Line Timit Tevel Loss Factor
MHz dBuv/m dBuV/m dB dBuv dB dB
1 31.840 18.03 40.00 -21.97 3.44 1.08 13.80
7 65.890 24.29 40.00 -15.71 13.06 1.569 9.63
3 193.930 26.56 43.50 -16.94 14.07 7.9 9.58
4 567 .8530 28.66 46.00 -17,34 2. 48 6.13 20.047
5 752,650 30.23 46.00 ~-15.77 2.0h8 6.86 21.32
) 918.520 34.55 46.00 -11.45 3.15 7.7 23.73
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Shenzhen Science & Tnd. Park
Tal: (0785-26639495~7
Fax: (0755-26632877

Data#: 40 File#: Mad Catz.EMI Date: 2004-02-20 Time: 22:49:29
Bungﬂmhﬂmm
FCC|PART 158
b
|
40 i T
| F
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£ 4
i
!
) . _ . .
K11l 50 100 xo S00 1000
Frequency (Hz)

AUDIX TECHNOL OGY (SHENTHEN) CO., LTD. {3# Chamba)

Trace:

Ref Trace:

Condition: FCC PART 15B 3m 2598 FACTOR HORIZONTAT,
rUT : Lvnx Wireless Controller for P§2
M /N 82468
Power : DC6V(Rattery)
Test FEnaineer: Richzhv
Comment Temn: 24" 'C Humi:56%
Memo = Nevice CH79 Rx
: AntPos:1.Zm TablePcs:180"
Page: 1
Limit Over Read (Cabhle Probe
Freag Tevel Tine TLimit Level Toss Factor
MHz dBuvV/m dBuv/m dB  dBuV dB dB
1 37..940 21.40 40.00 -18.60 4.85 1.08 15.37
7 179.380 26.60 43.50 -16.90 14.16 Z2.81 9.67
3 163.930 29.172 43.50 -14.38 16.8%9 7.9 9,37
4 313.240 26.20 46.00 -19.80 8.44 3.93 13.83
5 577.080 31.63 46.00 ~14,37 6.30 6.16 19.17
6 693.480 33.00 46.00 -13.00 6.01 6.54 20.45
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page 3-30

Shenzhen Science & Ind. Park

Tel : 0755h-76639495~7
cn 17D Fax;: 0755-26632877
Data#: 41 File#: Mad Catz.EMI Date: 2004-02-20 Time: 22:51:06
BnLﬂﬂﬂﬂm¥hﬂ
FCC|PART 1598 |
6dB|
I
40 E T
] B
3 g
1
i
i
“30 A 100 g{1]1] 500 1006
Frequency (hHZ)
AUDIX TECHNGL OGY (FHENYHEN) 0., LTD. @3# Chamher)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2?598FACTOR VERTICAL
FUT : Twwnx Wireless Controller for P52
M/N BZ46RB
Power : NCeViBattery)
Test Fnainecer: Richzhv
Comment Temo:24''C Humi: 56%
Mamo : Device CH79 Rx
: AntPos:1l.2m TablePos: 0!
Page: 1
Timit Over Read Cable Probe
Frea Level Tine Limit Tevel Toss Factor
MHz dBuV/m dBuvV/m dB dBuv dB dB
1 65.890 24.29 40.00 -15.71 13.06 1.59 9.63
2 145,430 20.00 43.50 -23.50 5.97 2.49 11,54
3 193.930 726.56 43.50 -16.94 14.07 7.9 G.58
4 439.340 27.69 46.00 -18.31 5.90 4,917 16.88
5 567.380 29.91 46.00 =16.10 4,02 6.13 19.76
6 838.010 34.36 46,00 -11.,64 3.97 T.30 23.09
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{8 B RER R RS

ALY Technulogy (Shenzhen) Co. Ltd.

No. 6, Ke Feng Road, Block 52,

3henzhen Science ¢ Industry Park
Nantou, Shenzhen, Guangdong,
Tel:+86-755-26639496

China
Fax:+36-755-26632577

page 3-31

Dataf: 86

File#: C:\EMI TEST DATAVE\Had catz.ENI

80 Level [dBuV/m) Date: 2004-02-20 Time: 15:33:26
T 0
; gr i 3
; FCC PART 15 AV
- - .Mwwmwé O S - -
2
4[' o . MW;M-IH - aneninn. M=mmm...-. § pren— R S
! : .
L L.
z:
e | I — ; ; S DO B
| ?
; i : 5 : E :
000 5600, 10260, 4500, 19400, 24000
Frequency (MHz)
Zite 1# Chamber
Condition FCC PART 15 AV 3m 311SFACTOR HORIZOMNTALL
EUT : Lynx Wireless Controller for P32
M/N : BZ406Db
Power 1 DCEV (Battery)
Tesr Engineer : Richzhy
Hemo Device CHO TX
Test comuent Tamp:23"C Humi:54%
Crer Limit Read Cable Frobe
Freg Lewvel Limitc Line Lewvel Lo=zs Factor
MEz dEuv/m dB dBuV/m dBuy =) ] dE
1 4504,23C 39.20 ~1i4.80 54.00 1.58 4.6¢ 33.00
2 7206.300 44,30 -9.70 54.00 3.74 5.90 34.66
.49 -
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No. 6,

¥e Feny Road,

AUDIX Technglény (Shenzheny Go. Ltd,

Block 5z,

Shenzhen Science & Industry Park
Nantow, Shenzhen, Guangdong, China

Tal:+B6-755-

266359426 Fax:+B6-755-26632877

Dataf: a0 Filef: C:\ENI TEST DATA\M\Mad catz.ENI
120 Level [dB:jVIm] Date: 2004-02-20 Time: 15:16:26
- |
!’ : .
: : |
— S | B
FCU PART 15 PEAK
! -6dR
60 f
, 2. N f
1 |
i :
i '
o | z | z
1000 S600. 10201, 14800. 19400, 24000
Frequency {MHz)
SJice 1# Chsawhber
Condition FCC PART 15 PEAK 3m 3115FACTOR BORIZCWNTAL
EUT Lynx Wireless <Controller for P32
/N BZ46E
Power .. DCeV (Battery)
Test Engineer Richzhy
Hemo : Device CHO Tx
Test comwent @ Tewmp:a3™C Humi:54%
Over Limit Read Cahle Prohe
Freq Lewvel Limit Line Level Loss Factor
MHz dBuV/m dB dBuv/m dBuv db dB
1 4504,230 35.50 -34.50 74.00 1.88 4.62 33.00
Z 7206.300 44.30 -29.70 74.00 3.74 5.80 34.66
_43.
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5 B RN FIR 2

AL Teennology (Shanzken) Co. ltd,

No. &, Ke Feng Road, Block 5z,

Jhenzhen Science ¢ Industry Park

Hantou, Shenzhen, Guangdong, China
Tel:+56-755-26639496 Fax:+56-755-26632877

Dacaf: 85 Fille#: C:\EMI TEST DATA\M\Mad catz.EMI
80 Level [dBu¥/m] Date: 2004-02-20 Time: 15:31:26
! ‘
FCC PART 15 _AV
R— [ S SO -BdB
| |
{ g
|
: b
0 000 5600, 10200. 14800, 90024000
Frequency [MHz)
Site : 1# Cheawber
Condition : FCC PART 15 AV 3m 3115FACTOR WERTICALL
EUT ) ¢ Lynx Wireless Controller for PS2
/W ; BZ46B
Fower . DC6V [Battervy)
Teat Engineer : Richzhy
Memo : Device CHO T
Teat comrent @ Temp:d3ivC Hurni: 54%
CGwver Limitc Read Cable Prohke

Freq Lewvel Limit

Line Level Losg Factor

MHz dBuV/m dBb

1 4504.230 39,40 -14.60
2 7206.300 43.08 -10.91

dBuV/m dEuv db db

54.00 1,76 4,62 33,00
54.060 2.53 5.90 34.68

4% .
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(EEFHECRY) HR e T

No.

AUDIX Tecnnolaay {(Shenzhen) Ce. Ltd,

6, Ke Feny Road, Block 52,

Shenzhen Science § Industry Park

Nantou,

Shenzhen,

Guangdong,

China

page 3-34

Tel:+56-755-26639496 Fax:+56-755-256632877

Dataf: 79

Level [dBuY /m]

Filef: C:Y%EMI TEST DATA\M\Mac catz.EMI

120 : Date: 2004-02-20 Time: 15:14:26
| z
:
S M¥WWM - -
3 %
e ECE PAHT_{S FPEAK
6dB
GU RRSTAIPT S ‘"“""’\!r'““’”"""' . e i ioe »MMEA ...... .
i 1 :
% | H
: ; .- |
H §
|]1IJI]|J 5600. 10200, 14500 19400. 24000
Frequency (MHz)
dive : 1# Chamber
Condition : FCC PART 15 PEAK 3m 3115FACTOR VERTICAL
EUT : Lynx Wireless Controller for P32
M/ B246B
Fouar DCEV (Battervy)
Test Enginser Richzhy
Hetno : Device CHO Tx
Teat C<ommment 1 Temp:23%C Bumi: 5435
Over Limit Resd Cabhle Probhe
Freq Level Limit Line Lewvel Loss Factor
MHz dBuV/m dE dBuV/m dBuV dB dB
4304,230 35.50 -34.50 74,00 1.88 4.62 33.00
2 T206.300 43.2% -30.71 74.00 2.73 5.90 34,66
-432.
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{5 PR CRIN) PR 2

ALIDIX% Tecrnology (Shenzhen) Ca, Lid,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science € Industry Park

Nancou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+36-755-Z6632877

ataf: 54 Filef: Ci\EMI TEST DATL\M\Mad catz.ENI
80 Level [dBuV/m} Date: 2004-02-20 Time: 15:29:48
; ; |
_ }-‘CC PART 15 AV
A TR S ,EdB
| 2 | ;
40 b~ . o SO DO . g e
i
i
£
H
0 ;
1000 5600. 10200. 14800, 19400. 24000
Frequency (MHz]
3ite : 1§ Chawrber
Condition 7 FCCO PART 15 AW 3m 311iSFACTOR HORIZONTAL
EUT : Lynx Wireless Controller faor PS2
/N : B246B
Pouwer 1 DCEV (Battery)
Test Engineer : Richzhy
Hemo t Device CH32 TH
Test comment | Tewp:237C Humi:54%

Over Limit Read Cable Prohe
Freq Lewel Limit Line Lewvel Los= Factor

NHz dBuV/m dB dBEuV/m dBuv [=h:] db

1 4382.120 45.0Z -8.98 54.00 7.23 4,69 33.10
Z 7323.030 43.06 -10.94 54.00 2,33 5.97 34.76

.47
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{5 LRI RN TR PR 25

ALIDIN Techinglagy (Shanzhen) Ce. Lid:

No. 6, Ke Feng Road, Elock 52,

Shenzhen Science & Industry Park

Nantou, 3henzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+86-755-268328%7

Dataff: 75 Fileff: C:\ENI TEST DATA\M\Mad cacz.ENI
120 Level [dBu¥ /m) Date: 2004-02-20 Time: 15:12:48
; T T 7 -
: i {
z ! |
% i [ ;
” ; T P— .(i
e ] . [ FCC. PART_15 FEAK
: ; : -6dB
0 ’ I . AN
:
I . 1 2 - v e s reesraareraerene oo, ‘
: !
§ 1 % é
g 1000 HE40. 10200, 14800. 19400. 24000
Frequency [MHz)
Jite : 1# Chanber
Condicion ; FCC PART 15 PEAK 3m 311S5FACTOR HORIZOMTAL
EUT : Lynx Wireless Controeoller for P52
/N : B246B
Power 1 DC6eV (Dattery)
Test Engineer : Richzhy
Mewmo : Device CH3% Tx
Test comment @ Temp:Z3”C Hwmi:54%

) Owver Limir Read Cable Probe
Freg Level Limit Line Lewvel Loss Factor

HHz dBuV/m dB dBu¥/m  dBuv dEB 3B

1 4882.120 47.80 -26.20 74.00 10.01 4.68 33.10
7323%.030 45,75 -28.25 74.00 5,02 5.597 34.76

Al
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(ML RN FT IR 5T

ALIDIX Tecnnology (Shenzhes) S L,

HNo. 6, Ke Feng Road, Block 52,

S3henzhen Science ¢ Industry Park

Mantou, Shenzhen, Suangdong, China:
Tel:+86-755-26639498 Fax:+56-755-26632877

Datal: &3 Fileff: C:VEMI TEST DATA\M\Mad catz.ENAI

a0 Level [dBuVY/m] Date: 2004-02-20 Time: 15:26:48
T l : : :

i
e ] |
: § FEC PART 15 AV
JUURU SO o — Hdg-

; i
; : 2 ; :

| e s AW-IW ' JS DU, . i [ e RO
% ; | E
FRUR S -
! s ‘ : ?
o o |

0 joo00 5600, 70200 4800, 19400, 74000
Frequency [MHz)

Site 1 14 Chamber

Condition i FCC PART 15 AW 3m 3115FACTOR VERTICAL

EUT : Lynx Wireless Controller for PS2

n/u i B246B

Power 1 DCEV (Battery)

Teat Engineer : Richzhy

Hemo : Device CH3%2 Tx

Test comment @ Temp:237C Bumi: 54%

Over Limit Read Cable Frobhe
Freq Level Limit Line Level Loss Facrtor

Mz dBuW/m dB dBuV/m  dBuy db dB

4852.1z0 40.06 -13.94 54,00 2.27 4.69 33.10
2 7323.030 41.25 -1z.75 54.00 0.5z 5.97 34.7¢6

.46 -
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15 BAMLCRY) AR

AUDIX Tecnnology (Sheniien) Co, Lid

No. 6, Ke Feng Road, Block 5z,

Shenzhen Science £ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+56-755-26639496 Fax:+06-755-26632877

Dataf: 77 FileH: C;\EMI TEST DATA\M\Mad catz.EMI
120 Level [dBu¥/m] Date: 2004-02-20 Time: 15:06:48
3 t :
o ;
|
. o FCC _PART 15 PEAK
; . -BdB
i ; :
60 DR AP . i, n_%._,_ :
- S |
: % ] ;
0 1000 5c00. 10200, 14800. 19400. 240060
Frequency [MHz)
Site : 14 Chamber
Condicion : FCC PART 15 PEAK 3m 3115FACTOR VERTICAL
EUT : Lynx Wireless Controller for P32
M/N : BZ46B
Fower : DCEV ([Battery)
Test Engineer : Richzhy
Hemo t Device CH39 Tx
Test comment : Tewmp:23"C Hwmi: 54%

Over  Limit Read Cable Proke
Freqg Level Limit Line Level Loss Factor

MHz dBuV/m dB dBuV/m  dBwv dB dE

1 4582 .120 41.50 -32.50 74.00 3.71 4.69 33.10
7325.030 42,80 -31.20 74.00 2.07 5.97 34.76

-40-
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BRI CRIN)FR o3

ALDIEX Teonnology (Shenghen) Co. Lid,

No. 6, Ke Feny Road, Elock 52,

Shenzhen Zcience & Industry Fark

Mantou, Shenzhen, Guangdong, China
Tel:+86-755~2663584586 Fax:+86-755-26832877

Dataf: 81 Fileff;: C:\EMI TEST DATAY\M\Mad catz,EMI
a0 Level (dBuV/m) Date: 2004-02-20 Time: 15:18:15
|
[— E
]
FCC PART 15 AY
... . 2 I j ~GdB-
40 }- -
i | [N R
i ' 5
H H
o 1000 he0D. 10200. 14800. 19400 24000
Frequency [MHz]
3ite : 1# Chamber
Condition : FCC PART 15 AV 3w 3115FACTOR HORTZCONTAL
EUT : Lynx Wireless Controller for P32
M/N : 92468
Fower DCeV ([(Battery)

Test Engineer
Heroo
Tegt coment

Freg

Richzhy
Device CH7S Tx
Temp:23"C Hwwi: 54%
Over Limit Read Cable Probe
Level Limit Line Level Loss Factor

MHz

1 4962.110
2 7443 .000

dBuV /10 dB dBu¥/m  dBuV b dBb

45.90 =-8.10 54.4Q0 7.98 4.74  33.17
44,70 -9.30 54.00 3.82 6.03 34.85

L4
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ALGE Tecnnology (Shenzhen Co. Lid,

No. 6, Ke Feny Road, Block 52,

Shenzhen Science ¢ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:4+86-7?55-26639496 Fax:+56-755-26632877

Dataff; 75 File#f: C:\EMI TEST DATA\M\Mad catz.ENI
120 Level [dBu¥/m) Date: 2004-02-20 Time: 14:51:1%
| | é
S SOU P ST B . S . R DO,
% !
T R e . wd e FCE PART 15 FEAKX
: : ; -bdB
60 —— .
1 2 :
% g
i
S S—— S
!
H
0 i ] i i
1000 5600. 10200. 14800. 19400. 24000
Frequency [(MHz]
Site : 1# Chanber
Condition : FCC PART 15 FEAK 3m 3115FACTOR HORIZOMTAL
EUT : Lynx Wirelsss Controller for P32
H/H "1 B246B
Fower : DC6V (Battery)
Test Engineer @ Richzhy
Uemo : Device CH?9 Tx
Test comwent @ Temp:zZ3"C Humi: 54%

Orar Limit Read Cable Probe
Freg Level Limitc Line Lewel Loss Factor

MHz dBuV/m dB dBEuvV/m dBuv dB dB

1 496z.110 48.25 -25.75 74.00 10.34 4.74 33.17
2 7443.000 47,50 -26.50 74.00 6.62 6.03 34.85

3R
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T8 BRI CRAN) T PR )

ALIDIX Tecnnology (Shenzhen) Co. Lid,

No. 6, Ke Feng Road, Block 5z,
Shenzhen Science & Industry Park
Nantou, Shenzhen, Guangdony, China

Tel:+36-755-26639496 Fax:+B6-755-26832877

Dacaf: 82 Filef: C:\EMI TEST DATA\M\ Macd catz.EMI
80 Level [dBu¥/m] Date: 2004-02-20 Time: 15:22:15
| é
_ : | FLC PART 15 AV
j ) .z. S B " GdB
PT) SRS S N - :
! ;
i !
L -
1400 5600, 10200. 14800. 19400. 24000
Frequency [MHz] .
Site : 1# Cherber
Condition : FCC PART 15 AV 3m 3115FACTOR VERTICAL
EUT Lynx Wireless Controller for P32
M/ 824EB
Power 1 DCaV [(Battery)
Test Engineer : Richzhy
Heto : Device CH7?S Tx
Test comment Temp:23"C Hurei: 54% .
Over Limit Read Cable Prohe
Freg Level Limit Line Level Loss Factor
MHz dBuV/m dB dBu¥/m  dBuV dB dB
4962 ,1i0 46,30 -7.70 54,00 8.39 4,74 33.17
2z 7443.000 45.10 -8.90 54.00 4,22 6,03 34,85

- 45
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ALK Ternnology (Shenzhen) Go, Ltd,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science ¢ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86~755-26639496 Fax:+G6-755-26632877

Data#: 76 Fileff: C:\EMI TEST DATA\M\HMad csatz.ENI
120 Level (dBuY/m) Date: 2004-02-20 Time: 15:01:15
| §
j i g
) ECE PART 15 PEAK.
. -6dB
ol - — ; - S— (
. [ |
0 : i | | é
1000 5600. 10200 14800. 19400. 24000
Frequency (MHz)
Jite 1 1# Chatbher
Condition 1 FCC  PART 15 PEAK 3m 3115FACTOR VERTICALL
EUT : Lynx Wireless Controller for PS2
n'm : GZ406B
Power : DCEV [(Battery)
Test Engineer : Richzhy
Hero i Device CH79 Tx
Test comment @ Temp:23"C Humi:54%

Over Limitc Read Cable Prohe
Freqg Level Limit Line Level Loss Factor

MHz dBuV/m dB dbuV/m  dBuV dB dE

1 4%62.110 48.25 ~25.75 74.00 10.34 4.74 33.17
pA 7443.000 46,50 -27.50 74.00 5.62 6.03 34.85

TR
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4. 20dB BANDWIDTH MEASUREMENT

4.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

page 4-1

Item |Equipment |Manufacturer [IModel No. [Serial No. Last Cal. |Cal. Interval
1. [Spectrum |Agilent E4407B MY 41440292 [Mar.28, 03 |1 Year
2. |Amp HP 8449B 3008A00863 (May.31,03 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Dec. 04,02 |1.5 Year
4. |HF Cable |Hubersuhne |Sucoflex104 |- May.31, 03 |1 Year
4.2.Block Diagram of Test Setup
: pPS2
AC Mains <—
Host
EUT

(EUT: Lynx Wireless Controller For PS2)

4.3.0Operating Condition of EUT

1. Setupthe EUT asshownin Section 4.2..
2. Letthe EUT work in test mode (Device CHO Tx/Device CH39 Tx/
Device CH79 Tx) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041
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4.4 Test Procedure

EUT and its simulators are placed on aturn table, which is 0.8 meter high above
ground. Power onthe EUT and let it work normally, we use a keyboard test soft
ware, let EUT working in test mode, then test it. EUT is set 3 meters away from the
receiving antenna, which is mounted on a antennatower. The antenna can be moved
up and down between 1 meter and 4 meters to find out the maximum emission level.
Horn antennais used as receiving antenna.

The bandwidth of the fundamental frequency was measure by spectrum analyzer with

100kHz RBW and 100kHz VBW. The 20dB bandwidth is defined as the total
spectrum the power of which is higher than peak power minus 20dB.

4.5.Test Results
PASSED.

The testing data was attached in the next pages.
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page 4-3
Date of Test : Feb. 17, 2004 Temperature : 23C
EUT Lynx Wireless Controller  Humidity 549%
For PS2
Model No. 8246B Test Mode Device CHO Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
1 2402MHz 790KHz
Date of Test : Feb. 17, 2004 Temperature : 23C
EUT Lynx Wireless Controller  Humidity 54%
For PS2
Model No. 8246B Test Mode Device CH39 Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
40 2441MHz 820K Hz
Date of Test : Feb. 17, 2004 Temperature : 23C
EUT Lynx Wireless Controller  Humidity 54%
For PS2
Model No. 8246B Test Mode Device CH79 Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
80 2481MHz 800K Hz

Audi

Reviewer: é“’ﬂ‘" I/\J@"’” j/
(
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B BPHAUR YT D

AU B Tecnnslagy {Shenzhen) Co;, Lid,

No. 6, Ke Feng Road, Block 52,

Shenzhen 3Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+56-755~26639406 Fax:+86-755-266325877

Dava#: 92 File#: C:\EMI TEST DATA\M\Mad cacz.EMI
80 Level [dBuY/m) Date: 2004-03-05 Time: 12-1B:56
40 . ST R . " .
{
g i
% i | |
I]24!]1.62 2401.82 2402.02 2402 .22 2402 .82 2402 62
Fiequency (MHz]
Site : 1# Chawler
Condition ! 3m 3115FACTOR VERTICAL
EUT i Lynx Wireless Contraller for PS2
N 1 B246D
Fower : DCBV (Battery)
Test Engineer : Richzhy
Mermo : Device CHO Tx
Test comuent & Temp:Z3¥C Humi: 545%
) Cver Limit Read Cable FProbe
Freq Level Liwirt Line Lawvel Loss Factor Rewark
MHz dBuV/m dB dBuV/m cBuV dB dE
1 2401.650 47,79 —-———r ~——rmm 16.55 3.20 28.04 Peak
Z 2402.040 B7.79 ———-—m —————n 36.53 .20 25.06 Peak
3 2402 .440 &7.79 —memem sweee 16.51 3.21 28.07 Peak
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T RN AT )

ALULIK Teatnnlogy {Shenzhen) Co, Lid.

No. 6, Ke Feng Road, Elock 5z,

Shenzhen 3cience ¢ Industry Park

Nantou, Shenzhen, Guangdonsy, Chins
Tel:+B6-755-26639496 Fax:+36-755-26632877

Dataff: 54 Fileff: C:VEMI TEST DATA\M\Mac catz,ENT

L
80 evel [dBu¥/mj

Date: 2004-03-05 Time: 13:47-26

40, 7 i

0 2440.44 2440.688 2440.936 2441.184 2441 132 2441 B8
Frequency [MHz)
Site 1 14 Chamber
Condition : 3w 3115FACTOR VERTICAL
EUT : Lynx Witeless Controller for DSz
M/ ! BZ46B
Power .  DCEV (Battery)
Test Engineer ! Richzhy
HMemo : Device CH3IZ Tx
Test comment : Temp:Z3"C Humi:S4%
Over Limit Read Cahle Prohe
Freg Level Limit Line Level Losz Factor Remark
MHz dBuV/m al dBuV/m  dBuv dB @B
1 ¢440,590 43,78 ~mm-m= mmm—ea 12,41 3.23 28,14 Pesk
z 4441.000 63.78 -—-—-= —=m—m- 3z.41 .23 25,149 Peak

3 2441.410 43,70 -meeem m——— 1z.41 3.23 28.14 Peak
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FE BRI R )

AUDIR Tecinolagy {Bhenziien) Ce. Lid,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science £ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+56-755-26639496 Fax:+56-755-26632877

Dataf: 93

g0 Level [dBuV/m)

File#: C:\EMI TEST DATA\M\Mad catz.ENT

Date: 2004-03-05 Time: 12:24:50

i . : : f

A

40 ﬁ,fﬁ'”

H

H
0 248041 2480.668 2480.926 2481.184 2481.442 2401.7
Frequency (MHz)
Site 1# Chamber
Condition 3m 3115FACTOR VERTICAL
EUT Lynx Wireless Controller for PS2
M 8246D
Power DCEV [Battery)
Test. Engineer Richzhy

Memo H
Test conmwent

bevice CH79 Tx
Temp:23"C ~ Huwi; 545
Cryer Limit Read Cahle FProbhe

Freg Level Limic Line Level Logs Factor Remark
MHz dEuV/m dB dBuW¥/m  dBu¥ dB db
1 2480.590 42 .45 -—-—-— —————- 10.97 3.26 28.2z20 Peak
Z 2451.000 62.83 ————-— —————— 30.97 3.26 2B.Z0 Peak
3 2481.390 42,43 —-—-=-=-== —==——= 10.97 3.26 2B.20 Peak
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FCC ID:P25BWMC8246C5103C
page 5-1

5. THEMAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment Manufacturer [IModel No.  |Serial No. Last Cal. Cal. Interval
1. |Spectrum Agilent E4407B MY 41440292 (Mar.28, 03 |1 Year

2. [Amp HP 8449B 3008A00863 (May.31,03 |1Year

3. |Antenna EMCO 3115 9607-4877 |Dec. 04,02 |1.5Year

4. |HF Cable Hubersuhne [Sucoflex104 |- May.31,03 [1Year

5. |Power meter |HP 436A 2016A07891 [NCR

6. |Power Sensor |HP 8481D 3318A13613 [May.31,03 |lYear

5.2.Block Diagram of Test Setup

PS2
ACMans <— S
Sensor Power Meter
Host 8481D 436A
EUT

(EUT: Lynx Wireless Controller For PS2)

5.3.Specification Limits (815.247(b)-(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is: 1Watt. (30dBm)

5.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 5.2..
2. Letthe EUT work in test mode (Device CHO Tx/Device CH39 Tx/
Device CH79 Tx) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041
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5.5.Test Procedure

Setup the EUT as shown in Section 5.2. Turn on the play station 2 and let the EUT
working . The EUT isviathe power sensor link to power meter. The test value
reading is from power meter.

5.6.Test Results
PASSED.

The testing data was attached in the next pages.
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Date of Test : Feb. 17, 2004 Temperature : 23C
EUT . Lynx Wireless Controller For Humidity : 58%
PS2
Model No. 8246B TestMode :  Device CHO Tx
Test Engineer: Richzhy
Frequency Reading Cable Loss Peak Power Limit
dBm dB dBm dBm
2402MHz -23.28 0.2 -23.08 30.00
Date of Test : Feb. 17, 2004 Temperature : 23C
EUT . Lynx Wireless Controller For Humidity : 58%
PS2
Model No. 8246B TestMode : Device CH39 Tx
Test Engineer: Richzhy
Frequency Reading CableLoss  Peak Power Limit
dBm dB dBm dBm
2441MHz -23.47 0.2 -23.27 30.00
Date of Test : Feb. 17, 2004 Temperature : 23C
EUT . Lynx Wireless Controller For Humidity : 58%
PS2
Model No. 8246B TestMode : Device CH79 Tx
Test Engineer: Richzhy
Frequency Reading CableLoss  Peak Power Limit
dBm dB dBm dBm
2481MHz -23.19 0.2 -22.99 30.00

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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6. CHANNEL CARRIER FREQUENCIES SEPARATED

MEASUREMENT

6.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment |Manufacturer [IModel No. [Serial No. Last Cal. |Cal. Interval
1. [Spectrum |Agilent E4407B MY 41440292 [Mar.28, 03 |1 Year
2. |Amp HP 8449B 3008A00863 (May.31, 03 [1Year
3. |Antenna EMCO 3115 9607-4877  |Dec. 04,02 |1.5 Year
4. |HF Cable |Hubersuhne |Sucoflex104 |- May.31,03 |1 Year
6.2.Block Diagram of Test Setup
: pPS2
AC Mains <—
Host
EUT

(EUT: Lynx Wireless Controller For PS2)

6.3.Specification Limits (815.247(d))

Frequency hopping systems shall have hopping channel carrier frequencies separated
by a minimum of 25 KHz or 20dB bandwidth of the hopping channel, whichever is

greater.

6.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 7.2..
2. Letthe EUT work in test mode (Device CHO Tx/Device CH39 Tx/
Device CH79 Tx) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041




FCC ID:P25BWMC8246C5103C
page 6-2

6.5.Test Procedure

EUT and its simulators are placed on aturn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 30kHz RBW and 100kHz VBW, set sweep time : 50ms.

6.6.Test Results
PASSED.

The testing data was attached in the next pages.

1. CH4lis2443MHz.
CHA40 is 2442MHz

Channel Carrier Frequency Separated = 2443MHz — 2442MHz
=1MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041
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18 SR LG )R PR -5

ALID X Technology {Shenzhen) G, Lid,

No. 6, Ke Feng Road, Elock 52,

Shenzhen Science ¢ Industry Park

Nantou, Zhenzhen, Guangdong, China
Tel:+B£-755-26639496 Fax:4+85-755-25632577

Dataf: 60 File#: C:\EMI TEST DATA\M\Mad catz.ENI

120 Level (dBuV/m) Date: 2004-02-19 Time: 14:01:26
@ ;

!

|
. !

|

ol e

2442 . 2442 4 2442 8 24432 2443 6 2444
Frequency [MHz)

Site : 1# Chawber

Condition : 3m J115FACTOR VERTICAL

EUT i Lynx Wireless Controller for PS2Z
NN ! B24EB

Fouwer i DCoV (Batterny)

Test Engineer : Richzhy

Hermo : Device c¢h Lo ch

Test comment : Temp:2inc Humi : 54%

Cver  Limit Read Cable Prohe
Freq Level Limit Line Lewvel Loss Factor

MHz dBuV/m dB dBuV/m  dBuv db dB
1 2442.000 60,80 —=wooe —————— 29.43 3.23 28.14
2 2443.000 60.83 —-—=—== -m-—-= 28.46 3.43 Z8.14
3 2444.000 60,48 =mm=m=w cccao. 22.07 3.3 28.14
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7. FREQUENCY HOPPING SYSTEM CHANNEL NUMBER

MEASUREMENT

7.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment |Manufacturer [IModel No. [Serial No. Last Cal. |Cal. Interval
1. [Spectrum |Agilent E4407B MY 41440292 [Mar.28, 03 |1 Year
2. |Amp HP 8449B 3008A00863 (May.31, 03 [1Year
3. |Antenna EMCO 3115 9607-4877  |Dec. 04,02 |1.5 Year
4. |HF Cable |Hubersuhne |Sucoflex104 |- May.31,03 |1 Year
7.2.Block Diagram of Test Setup
: pPS2
AC Mains <—
Host
EUT

(EUT: Lynx Wireless Controller For PS2)

7.3.Specification Limits (815.247(d))
For frequency hopping systems operating in the 2400-2483.5MHz band employing at

least 75 hopping channels.

7.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 8.2..
2. Letthe EUT work in test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041




FCC ID:P25BWMC8246C5103C
page 7-2

7.5.Test Procedure

EUT and its simulators are placed on aturn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 100kHz RBW and 100kHz VBW, set sweep time : 50ms.

7.6.Test Results
PASSED.

The testing data was attached in the next pages.
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T8 SRR ) PR

ALIDIX Technolotly (Shanzhen) Co. Ltd,

No. &, Ke Feng Ruoad, Elock 52,

Shenzhen Science & Industry Park

Nantow, 5henzhen, Guangdong, China
Tel:+86-755-26639495 Fax:+86-755-266325877

Data#f; 59

120

Level [dBuVY/m)

File#: C:\EMI TEST DATA\M\Mad catz.EMNI

Date: 2004-02-19 Time: 12:53:29

L.
3
%

i Wda
-
i
I
|
0 2400 2420. 2440, 2460, 2480, . 2500
Frequency (MHz)
Fite : 1f Chanber
Condicion : 3m 3115FACTOR VERTICAL
EIIT ¢ Lynx Wireless Controller <for P3Z
M/N : 852468
Power : DCEV (Battery)

Test Engineer
Hewo
Test, Ccomment

Richzhy
Device ch nunbers
Temp:23"C Hurmi:54%
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8. THE AVERAGE TIME OF OCCUPANCY MEASUREMENT

8.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

Item |Equipment |Manufacturer [IModel No. [Serial No. Last Cal. |Cal. Interval
1. [Spectrum |Agilent E4407B MY 41440292 [Mar.28, 03 |1 Year
2. |Amp HP 8449B 3008A00863 (May.31,03 [1Year
3. |Antenna EMCO 3115 9607-4877  |[Dec. 04,02 |1.5 Year
4. |HF Cable |Hubersuhne |Sucoflex104 |- May.31,03 |1 Year
8.2.Block Diagram of Test Setup
: pPS2
AC Mains <—
Host
EUT

(EUT: Lynx Wireless Controller For PS2)

8.3.Specification Limits (815.247(d))

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15

non-overlapping channels. The average time of occupancy on any channel shall not
greater than 0.4 seconds within a period of 0.4 seconds multiplied by the number of
hopping channels employed.

8.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 9.2..
2. Letthe EUT work in test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041
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8.5.Test Procedure

EUT and its simulators are placed on aturn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using IMHz RBW and 1IMHz VBW, set sweep time : 5ms. Span : OHz.

8.6.Test Results
PASSED.

The testing data was attached in the next pages.

1. Thissystem hop 83 times/second, every hopping include 1 time sending data and
1 time receiving data. So send times in every second to all 80 channels:
83/2=41.5 times/second

2. Sent times for average every second and every channel.

41.5/80=0.52 times/channel* s

Cycle time: 80*0.4=32second

The average time of occupancy on any channel within aperiod :

0.52* 32* 1.075=17.888ms <400ms

W
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5 Agilent  BLI1G:ET Feb 19, 2004
T l @L; Marker
rl & 1875 ms
Raf 187 dBpy #htten 18 dB - ‘
#Feak 2.155 df Select Marker
Los -2 3 4
18
db
. Normal
1k 1
Pl )
Madker A Delta
1.075200800 ns —
elta Pair
-0.155 UB (Tracking Ref)
Fef Uelta
W1 5o ettt nord il Pyt e A et A, s,
53 FC Span Pair
a Span Center
Off
Cénter 2441 GHz Span 0 Hz jlore
Res BH 1 Mz WBH L Mz Sweep 5 ms (461 pts) befe
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9. DEVIATION TO TEST SPECIFICATIONS
(None.)
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®  Shenzhen Science & Ind. Park
Tel: 0755-26639%465~7
All Y (SHENZHEN) CO., LTD _ Fax: 0755-26632877

Data#: 23 File#: Mad Catz.EMT Date: 2004-02-18 Time: 22:16:41
$HFM‘M_'
‘ FCC PART 158
BHEB-
L f
40 rb__|
I oA b
e
' Il Il.,\.mw
A i
U30 24 n 612 $06 1000
Frejpuency (WHz)
AVDIX TECHNOLOGY (SHENTHEN) CO., LTD. (3# Chambe)
Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR HORIZONTAT,

ROT r Twnx Wireless Contreoller for PS2
M/N : B246B

Power : DCeVIiBattery)

Test Engineer: Richzhv

Commant : Temn:24''C Humi: 56%

Memo .1 Device CHO Tx
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@ Shenzhan Science & Tnd. Park
Tel: 0755-26639495~7
Al B (SHENZHEN) CO., LTD Fax: 0755-26632877

Data$: 22 File#: Mad Catz.EMI Date: 2004-02-18 Time: 22:08:29
WLE"ElIﬂ-B"-IV-‘m]

FCC PART 158

6HB
IS
40 r”mwm__|
. g A
T
M‘*Wwﬁ
et - gt i
;LUM,H T
i i
| i
! b
0 n T 41¢ 612 1] 1000
Frequency (WHz)
AUDIX TECHNOLOGY (SHENTHENy CO., LTD. (3% Chambe)

Trace: Ref Trace:

Condition: FCC PART 15B 3m ?598FACTOR VERTTCAL

FUT : Lvnx Wireless Controller for PS$2
M/N r BP2A46R

Power + DOGVIRattery)

Test Fnaineer: Richzhv

Commeant. : Temn:24'1( Humi:56%

Memo : Device CHO Tx
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® Shenzhen Science & Tnd. Park
Tel: 0755-26639495~7
AUl Y (SHENZHEN) CO. . LTD Fax: 0755-26632877

Data#: 20 File#: Mad Catz.EMI Date: 2004-02-18 Time: 22:03:03
vel (dBuYin)
su( : ; . . _—
FCC PART 158
&
A
407 I"““_Mm_l
— R e
l. W"*’W |
. .
I‘-\‘WWMML’V“{”
ik
“3[! | 4 418 ] ] 206 1000
Frequency (WMH2)
AUDNIX TECHNOLOGY (SHENEHEN) CO., LTD. 3# Chanhber)
Trace: Retf Trace:

Condition: FCC PART 18R 3m 2598FACTGR HORTZONTATL

mUT { Twn¥ Wireless Contrecller for PS?2
M/N : 8246R

Power : DCAVIRattery)

Test Fnaineer: Richzhv

Comment: : Temn:24''C Humi:56%

Mema : Device CH39 Tx
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W © Shenzhen Scienca & Tnd, Park
AUDIX Tal: 0755-26639495~7
AU PO _(SHENZHEN) CO., LTD Fax: 0755-26632877 o
Datafi: 21 File#: Mad Catz,EMI Date: 2004-02-18 Time:; 22:05:53
gn}qﬁdtdh?m
FCC PART 158 .
bHB
I—
40 rm________J
] RS, (NS
o prre A
b ot .
AT
;
|
[
UEH 4 41% €12 f00 1000
Frequency (hWHz)

AUDIX TECHNOLOGY (SHENTHEN) 0., LTD, (3# Chambe)

Trace: Ref Trace:
Condition: FCC PART 15B 3m ?598FACTOR VERTTCAT.

FUT : Twwnx Wireless Controller for P32

M /N 82468

Power : DO6VIBattery)

Test Fnaineer: Richzhv

Comment. Temn:24''C Humi: 56%

Memo Device CH39 Tx
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® Shenzhen Science & Tnd. Park
Tal: 07h5-26639465~7
(SHENZHEN)Y OO LTD Fax: 0755-26632877
Datatt: 19 File#: Mad Catz.FEMI Date: 2004-02-18 Time: 22:01:11
Levd (dBuYin)
0 : . -
FCC PART 15B |
b
l _“._-_“"J ]
40 l—___J !
I |
BT N i
HLJJWM@Q}NW#QWHWMHHﬁNJHW
i b
\ R
i _ o
%30 1214 ne 612 $06 1000
Freguency (MEHD)
AVDIX TECHNOLOGY (SHENTHEN) CO., LTD. 3# Chambe)
Trace: Ref Trace:

Condition: FCC PART 15R 3m Z598FACTOR HORTZONTAT,

FUT : Twnx Wireless Controller for P82
M/N v R246R

Power : DCOVIBattery!

Test Fnogineer: Richzhv

Comment r Temn:2411'C Humi: 56%

Memo : Device CH7% Tx
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@ Shenzhen Science & Tnd, Park
Tel: 0755-26639495~7
AU : Y (SHENZHEN} CO., LTD Fax: 0755-26632877
Dataf: 18 File#: Mad Catz.EMI Date: 2004-02-18 Time: 22:00:10
Level (ABuViim)
Ei 1] B
FCC PART 158 |
648
S—
40 l_—___m__J
I
. ._MMWM
me¢mmf“vm*ww”*w“
mm
030 't ] 41§ 612 06 1000
Frequency (WHD)

AUDLY TECHNOLD GY (SHENEHEN) CO., LTD. (3% Lhambar)

Trace:

Condition:
BT

M/N

Powear :
Test Fhainear?
Comment

Memo

FCC

Ref Trace:

PART 15B 3m Z2598FACTOR VERTTCAT

Lvnx Wireless Controller for PS2
82460

NC6V(Battery)

Richzhv

Temn:24''C Humi:56%

Device CH79 Tx
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Shenzhen Science & Tnd. Park
Tel: 0755-26639495~7
Fax: 0755-26632877

Data#: 24 File#: Mad Catz.EMI Date: 2004-02-18 Time: 22:19:16
ﬁu}gﬁLMEuvmu B
FUC PART 158 |
&
40 r“—“'__”'ﬁ
I #fuwﬂmwmwmw
- '~’,$3$W¢“¢ﬁ
#N’hpﬁhwwhnfﬁ
L HJW
L i
L] r"ll.
HEU 24 418 012 806 1000
Frequency (MHI)

AUDEX TECHNOLOGY SHENTHEK) CO., LT, (3# Chamhar)
Trace:

Condition:

gUT
M/N

Power :
Test Fnaineer:
Comment

Memo

FCC

Ref Trace:

PART 15RB 3m 25%88FACTOR HORTZONTAIL
Twnx Wireless Control

82468

DCOV (Battery)

Richzhv
Temn: 24"
Device

C
CHO

Humi:506%
Rx

ler for P52
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@ Shenzhen Science & Tnd. Park
Tel: 0755-76632495~7
Al Y (SHENZHEN) CO., _LTD Fax: 0755-26632877 _

Data#: 25 File$: Mad Catz.EMI Date: 2004-02-18 Time: 22:23:08
Lerd (dButimn)
Sl]]_ (@But?

FCC PART 158

[

I
40 r____J
W e T,
| B T as
NP D -
I
i
- |
30 224 418 612 £06 1000
Frequency (WH:)
AUDIX TECHNOLOGY (SHENYHEN) CO., LTD. (3# Chamber)
Trace: Ref Trace:

Condition: FCC PART 15R 3m 25%8FACTOR VRRTICAL

RO : Twnx Wireless Controller for P82
M/N : B246B

Powear : DCeVIiBattery)

Test FRnaineer: Richzhv

Comment : Temn:24''C Humi: 56%

Memo : 1 Device CHO Rx
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Tel: 0755-26639495~7
Al . TAST (SHENZHEN) CO_, LTD Fax: 0755-26632877

Data#: 26 Filef#: Mad Catz.EMI Date: 2004-02-18 Time: 22:27:16
snLﬂfﬂ_f.ﬂLu.‘_‘-M_.
|
FCC PART 158 |
GHE -
S
40 ru_u______[
m__J L
| | T et
| MW""”’UH
. i I'IHN‘J'IW
af
Y
U 30 224 418§ 612 06 1000
Frequancy (WMH)
AVDLIX TECHNOL BGY (SHENTHEN) CO., LTD. (3# Chamba)
Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR HORTZONTAT,

FUT : Twnx Wireless Controller for P32
M/N + BZ46R

Powar : DC6VIRattery)

Test Fnaineer: Richzhv

Commeant. : Temn:24''C Humi: 56%

Memo : Device CH39 Rx
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Tel: 0755-726639495~7
AlY Y (SHENZHEN) CO., LTD Fax: 0755-26632877

Data#: 27 File#: Mad Catz.EMI Date: 2004-02-18 Time: 22:32:08
Levd (dBuYin)
BIJI—[—'
FCC PART 15_3_,,
648
I o e
40 A ;
- T eal
T AT
IE [ [
f L ™
Y30 224 e o12 %06 1000
Frequancy (hHZ)
AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. (3# Chamber)
Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR VRERTICAL

ROT : Twnrx Wireless Controller for PS2
M/N : B246RH

Power : DGV IBattery)

Test Fngine&gt: Richzhv

Comment: : Temp:24''C Humi:56%

Memo : Device CH39 Rx
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Tel: 0755-26630495~7
All {SHENZHEN) CO.,_LTD Fax: 0755-26632877
Data#: 28 File#: Mad Catz.EMI Date: 2004-02-18 Time: 22:36:16
wLﬁff-‘l_ldLu‘Um
FCC PART 158 |
b
A
40 r_“_____m]
; TR, o oibha il
‘ MW"“"“”H !
b l n'nw}.:jnW
T
L
30 24 4% 612 £06 1000
Fregquency (WOHZ)
AUDIX TECHNOLOGY (SHENTHEN) CO., LTD. (3% Chamber)
Trace: Ref Trace:

Condition: FCC PART 158 3m Z2598FACTOR HORIZONTAT

EUOT : Twnx Wireless Controller for PS2
M/N : 8246R

Powear Tt DCeVIBattery)

Test Fnaineer: Richzhv

Comment, : Temn:24''C Humi: 56%

Memo : Device CH79 Rx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041



FCC ID: P25BWMC8246C5103C

o) Shenzhen Science & Tnd. Park
Tel: (1755-26639495~7
(SHENZHEN) CO., LTD Fax: 0755-26632877 _
Data#: 29, File#: Mad Catz.EMI Date: 2004-02-18 Time: 22:40:08
su_I.esrdl:ﬂBu‘Um
FCC PART 158
6fie.
4 r__mm_“__J
.
"ﬁk“rﬁvwwﬁyngﬂv
WMM
| et
w ..'u'v i
B3ﬂ Ird 418 612 206 100§

AUDIX TECHNOLOGY (SHENYHEN) CO., LTD. (3# Chamben

Trace:

Condition: FOC
raT :
M/N

Power :
Test Fnagineer:
Comment

Memo

Ref Trace:

PART 158 3m 25%88FACTOR VERTICAT,
Twnx Wireless Controller for PS2

R246B

DCeEV (Battery)

Richzhv

Tempn:24''C Humi : 56%

Device CH79 Rx

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041



FCC ID: P25BWMC8246C5103C

(AR RN FTIE )

ALDIX Tecnnokgy (Ghenzhen) Co. Lid,

No. 6, EKe Feng Road, Elock 52,

Shenzhen Science ¢ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+36-755-26639496 Fax:+86~755-25632877

Dataf#: 48 File#: C:\EMI TEST DATA\M Mad catz.ENT

120 Level [dBuV/m) Date: 2004-02-17 Time: 16:27:19

. _FdCF’AHTiSIPEAKI
; . bd8

. i i i
0 1000 4400. 7800. 11280 14600, 18000
Frequency (MHz)
Yite : 1§ Charber
Condition : FCC PART 15(PEAK) 3m 3115FACTOR EBORIZONTAL
EUT : Lynx Wireless Controller for P32
/N : BZ46B
Power 1 DCEY (Battery)
Test Engineer : Richzhy
Hewo : Device CHCO Tx
Test comment : Temp:23"C Humi:54%
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FCC ID: P25BWMC8246C5103C

15 8RB CRY ) BTRR, L)

No. 6, Ke

ALIDIX Tecanakigy (Shanzhen) Co. Lid,

Feng Foad, Block 52,

Shenzhen 3cience £ Industry Park

Nantou,

Shenzhen,
Tel:+36-755~2565394986

China
Fax:4+B6-755-26832577

Guangdong,

Dataff: 49 File#f: C:\EMI TEST DATA\M\Mad catz.ENT
120 Level [dBu¥/m) Date: 2004-02-17 Time: 16:33:29
; T i
; H
; :
'
“ | — — -
: ; | ' __FUC PART 15(PEAK]
! -bdB
60 | SO RN S SO S
] E . _— : WWWMM
% A I
P - ;
o | !
| . i
| | |
. i
o 1600 4400. 7800, 11200. 14600. 18000
Frequency (MHz)
Site 1 Chamber
Conditinn FCC PART 15(PEAK] 3m 3115FACTOR VERTICAL
EUT Lynx Wireless Controller for P32
M/ BZ4ER
Power DCEV [(Battery)
Teat Engineer Richzhy
Hemo : Device CHO Tx
Test comoent : Temp:33'"C Humi:54%
S12-
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FCC ID: P25BWMC8246C5103C

BRI GBI ) AP -

AUGIX Teohnolagy {(Shapzhen) Co. Ltd,

No. 6, K= Feng Romd, Block 52,

Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+036~755-26539496 Fax:+86-755-26532877

Dacsa#: 47 Filefd: C:VEMI TEST DATAVM\Mad catz.EMI
120 Level [dBuV¥/m] 7 Date: 2004-02-17 Time: 16:18-38
i = ‘ ;
i |
\
) ' ;
) i e FLC PART 15(PEAK).
! | : . -hdB
i ;

: |

|
|

{ H i
D 1000 7a00. 11200. 14600. 18000
Frequency (MHz]
%ite 1# Charber
Condition FCC PART 15(PEAK) 3m 3115FACTOR HCGRIZONTAL
EUT Lynx TWireless Controller for PS2
/N 82468
Power DCOV [(Datterv)
Test Engineer Richzhy
Memo Dewvice =
Test comment Tenmp:23"C Hurai: 543

.10~
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FCC ID: P25BWMC8246C5103C

& BRI GRS B -5 3

ALIGIX Teannaloay (Ghanzhen) Go, Lkd

No. 6, Ke Feng Road, Slock L2,

dhenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+56~755-26639496 Fax:+56-755-26632377

Dataif: 46

L
120 evel [dBuV/m)

Fileff: C:\EMI TEST DATAYM\Mad cavz.EMNI

Date: 2004-02-17 Time: 16:17-41

;

i !

i
H
i

? i FUC PART 15(PEAK)
: , T

g0

1000 7800. 11200. 14600, 18000
Frequency [MHz]
Jite 1§ Chamber
Conditcion FCC PART 15(PEAK) 3m S115FACTOR WERTICAL
EUT Lynx Wireless Controller for P32
g 82468
Pouwer DC6V {Battery}
Test Engineer Richzhy
Nerao Device CH39 Tx
Teszt conwent Temp:23"C Hurni: 543
.9,
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FCC ID: P25BWMC8246C5103C

(B AR P

ALIDIX Teehinology (Shenzbst Ce Lt

No. &, Ke Feng Road, Block 5z,

Shenzhen Secience & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+36-755-28639495 Fax:+86-755-Z6632877

Dataff: 44 File#f: C:VEEI TEST DATA\M\Mad cacz.ENI
120 Level (dBu¥/m] Date: 2004-02-17 Time: 16:01:14
| | | |
| | R
: f . EOC PART 15(PEAK)
: : -bdB
i :
-5 : ; mﬂdﬂ
i H
: |
0 j | i i
100D 4400. 7800. 11200. 14600. 18000
Frequency [MHz)
Site 1# Chawber
Condition FCC PART 15{¢PEAK) 3 3115FACTOR HORIZOMNTAL
EUT Lynx Wireless Contxoller for P32
M/N : BZ246B
Power : DCBV (Battery)
Test Engineer : Richzhy
Hemo Device CH79 Tx
Test comnent Temp:23"C Humi : 54%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04041



FCC ID: P25BWMC8246C5103C

15 AR CRIN) IR

AUDIX Teennology (Shenthen) Ce. Lid,
HNo. &, Ke Feng Road, Block 5z,
Shenzhen Sciehce & Industry Park

Mantou, 3henzhen, Guangdong, China
Tel:+86~755-26539496 Fax;+365-755-26632877

Dataff: 45 Filed#: C:“EMI TEST DATZ\M\Mad catz.ENT
12p bevel [dBuYZm) Date: 2004-02-17 Time: 16:15:549
i |
| ﬁ
? !
? : . . ... FOC PART 15(PEAK)
; i ; -6dB
g0 |- o) i | R YO DV P—
a WWMMW ———
= i H
H
0 1000 4400. 7800. 11200, 14600. 14000
Frequency [(MHz)
SJice 1 Charber
Condicion FCC PART 15(PEAR)} 3m 3115FACTOR WERTICAL
EUT Lynx Wireless Controller £for P32
NN 82468
Fower DCoV (Battery)
Test Engineer Richzhy
Mewo Device CH79 Tx
Test conment Temp: 23"C Huroi : 54%
2.
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FCC ID: P25BWMC8246C5103C

{5 B AR RN F PR %

ALNX Teennology {Shenzhen) Co. Lid,
No. 6, Ke Feny Road, Elock 52,
Shenzhen 3cience £ Industry Park

Mantou, Shenzhen, Guangdong, China
Tel:+86-755-26632496 Fax:+86-755-26632877

Datcaff: a7 Fileff: C:\EMI TEST DATA\M\Mad catz.EMNI

120 Level (dBu¥/m] . Date: 2004-02-20 Time: 14:14:13

i

% %

i

. . ... FOC PART {5{PEAK]
___-bdB

BO PR | [ R —— T ——— - e . RSP S —

,%

1 | :
0 18000 19200. 20400. 21600. 22800. 24000
Frequency (MHz]
Sice + 1# Chambher
Condition : FCC PART 15({PEAK]) 3m 3L1SFACTOR HORIZONTLL
EUT ¢ Lynx Wireless Controller for PS2
M/N : B246B
Power : DCEV {Battery)
Test Engineer : Richzhy
Hemo i Dewvice CHO Tx
Test coxanent @ Tewpiz3"C Humi:54%

=30 -
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FCC ID: P25BWMC8246C5103C

T8 EEALICRYN ) S L)

ALK Technology (Bkanghen) Co, Lid,

Mo, 6, Ke Feng Road, Block 52,

Shenzhen Seience & Industry Fark
Nantou, Shenzhen, Guangdong,
Tel:+56-755~28639496

China
Fax:+56-T55-24632677

Dataf: 68 File#: C:\EMI TEST DATA\M\Mad catz.ENI
120 Level [dBuY/m] Date: 2004-02-20 Time: 14:19:13
; ; A
! i | |
' . 5
i i
ECC PART 15(PEAK].
; -6dB
60} : -

I L H i
0 18000 19200, 20400, 21600. 22800. 24000
Fieguency {MHz)
Site 14 Chatiher
Condition FCC PART 15({PEAK) 3m 311SFACTOR VERTICAL
EUT Lynx Wireless Controller for P32
M/ 82488
Fower DCEV {Battery)
Test Engineer Richzhy
Memo Device CHO Tx
Tast comment Tewmp:23"C Huri:54%

23 -
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FCC ID: P25BWMC8246C5103C

(5 R CRYN FTR 2 5

ALK Teornalbgy (Shenzhen) Ce. Ltd,
No. 6, Ke Feng Road, Block 5z,
Shenzhen Science g Indusvry Park

Nantou, Shenzhen, Guangdong, China
T2l:+86-755-26639498 Fax:+36-755-26632877

Dataff: 63 File#: C:\EMI TEST DATA\IK\Mad catz.ENI
120 Level [dBu¥/m) Date: 2004-02-20 Time: 14:02:13
t : !
\
‘ ; ;
|
. ECC PART ‘!SIFEAK]W
: : -bdB
B [ v e ~; ------ S e s

I
{

i
H

i

v 18000 19200. 20400. 21600, 22800, 24000
Frequency [MHz)
Site 1# Chawber
Condition FCC FART 15(PEAK} 3w 3115FACTOR HORIZOMTAL
EUT Lynx Wireless Controller for FPS2
H/N Bz4da6E
Power DC&V [(Battery)
Test Engineer Richzhy
Memo Device CH33 T
Test comment Temp:23"C Humi: 54%

=26
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FCC ID: P25BWMC8246C5103C

15 BPRIRCRIN) PR )

ALIGT Tecnnology (Shenzheny Co. Lid
No. 6, Ke Feng Road, Block 5z,
Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755~266394596 Fax:4+86-755-26632877

Dataff: 04d File#: C:\EMI TEST DATA\M Mad carz.ENT
120 Level (dBu¥/m) Date: 2004-02-20 Time: 14:03:13
| | :
i i J— H
; ;
H
S T— i
e FCL PART 15(PEAK)
-bdB
WWWWWWW:WWW
- . .
i i ;
: ; ;
0 | | |
18000 19200 20400, 21600. 22800, 24000
Frequency [MHz]
Site 1# Chawker
Condition FCC PLRT 15(PEAK) 3m 3115FACTOR WERTICAL
EUT Lynx Wiresless Controllexr for P32
B/ BZ46B
Power DCEV (Battery)
Test Engineer Richzhy
Herwo Device CH39 T
Test coneant Temp:23"C Humi: 54%
277
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FCC ID: P25BWMC8246C5103C

(&R CRY))FR o)

AULIX Teennalogy (Shenzhen) Co, Lid
Mo, 6, Ke Feng Road, Block 52,
Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdongy, China
Tel:+86-755-26639486 Fax:+86-755-26832877

Dataf: &5 Fileff: C:\EMI TEST DATA\M\ Mad catz.ENI

120 Level [dBuY/m) Date: 2004-02-20 Time: 14:06:13

:

EUC PART 15(PEAK)
;‘ T

| | | i

i j :
9 18000 19200. 20400, 21600. 22800. 24000
Frequency [MHz)
Site : 1# Chenber
Condition : FCC PART 15(PEAK)} 3m 3115FACTOR HORIZOMTAL
EUT : Lynx Wirelese Controller for P32
M/ ; O246B
Power i DC6V [Battery)
Tegt. Engineer @ Richzhy
Hamo : Device CHYS Tx
Test comoent : Temp:23"C Humi; 54%

298
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FCC ID: P25BWMC8246C5103C

18 IR ORI AT PR -

AUDEE Tecnnology (Svenzhen) Ce, LiEd,

Mo. 6, Ke Feng Road, Block 5z,

Shenzhen Science & Industry Park

Mantou, Zhenzhen, Guangdong, China
Tel:+36-755-26639496 Fax:+38-755-26632877

Lacaf: 6§ File#: C:\EMI TEST DATM E\Mad catz.ENT
120 Level [dBuV/m) Date: 2004-02-20 Time: 14:09:13
i ' s
| I
S SN S R S
| i
. A . FCC PART 15IPEAK)
-bdB

i i ¢ :
18000 19200. 20400, 21e00. 22800. 24000
Frequency [MHz)
Site 1 1 Chamber
Condition : FCC PART 1S5(PELAK) 3m 3115FACTOR VERTICAL
EUT : Lynx Wirelezz Controller for PS2
. M/ : 82468
Power : DCBY (Battery)
Test Engineer : Richzhy
Mermo : Devicee CH79 Tx
Test comnent @ Temp:23"C Humi: 54%

209
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